COMOX VALLEY REGIONAL DISTRICT

LIQUID WASTE MANAGEMENT PLAN
STAGE 1 AND 2

NOVEMBER 18, 2022 FINAL

\\\I)



WSP Canada Inc.




ACKNOWLEDGEMENT

The Comox Valley Regional District respectfully acknowledges the land on which it operates is on the unceded
traditional territory of the K’6moks First Nation, the traditional keepers of this land.

Stage 1 and 2 Liquid Waste Management Plan WSP
Project No. 18P-00276-00 November 2022
Comox Valley Regional District Page i



REVISION HISTORY

FIRST ISSUE
December 2020 Draft
Prepared by Reviewed by Approved By

Tiffany Fong, P.Eng.
Negin Tousi, EIT

Carol Campbell,
P.Eng.

Al Gibb, PhD, P.Eng.

Al Gibb. PhD, P.Eng.

REVISION 1

August 2022

Issued for TACPAC Review
[...]
A process schematic for Option 4 is presented in Figure 7-4.

Figure 7-4: CVWPCC Upgrade Option 4

Stage 1 and 2 Liquid Waste Management Plan WSP
Project No. 18P-00276-00 November 2022
Comox Valley Regional District Page 59



7.5 STAGE 2 WASTEWATER TREATMENT OPTIONS
ASSESSMENT

The Stage 2 work was a high-level review of the estimated capacity of the existing infrastructure at the CVWPCC,
what would be required for expansion to handle 2040 flows and loads, and cost estimates for different levels of
wastewater treatment at the CVWPCC as described in the previous section.

The objective of the Stage 2 wastewater treatment options assessment was to enable decision making to identify the
desired level of wastewater treatment to provide at the CVWPCC by comparing the costs and benefits of the
different options. The CVWPCC Capacity Assessment completed by ISL Engineering and Land Services in 2016,
was a significant input to this assessment.

From the Stage 1 long-list for CVWPCC and outfall upgrade options, the following options were progressed for
Stage 2 assessment in consultation with the TAC PAC and the District:

— Option 2: Provide Secondary Treatment for all flows (base case and currently practiced at the CVWPCC)
— Option 3: Advanced Treatment for flows up to 2xADWF

— Option 4: Advanced Treatment for All Flows

Note that Option 1 was not carried forward from Stage 1, since it would represent a step down from the effluent
quality currently produced at the CVWPCC.

Details of each of the Stage 2 CVWPCC upgrade short-listed options are provided in the Memorandum entitled
Stage 2 Wastewater Treatment Level Assessments in Appendix J.

7.5.1 DESIGN CRITERIA

The purpose of this review was to provide sufficient information to decide on the treatment level to be implemented
at the CVWPCC when the plant is next expanded or upgraded. Evaluation of the options that advanced to Stage 2
was based on the following design conditions and information available at the time of completing this assessment:
— Design horizon: 20-year design horizon to 2040

— Flows and loads as outlined for year 2040 in Section 5.5 and Section 5.6.

— For the purpose of this evaluation, it was assumed that similar technologies to those currently in use at the
CVWPCC would be used for expansion (alternate technologies can be considered at the time of the plant
upgrade).

— Effluent disinfection to meet shellfish standards would be added for all options.

— Provincial and Federal effluent quality requirements are applicable, as outlined in Section 4. Process reliability
(redundancy) requirements according to the MWR.

7.5.2 KEY CONSIDERATIONS

Several considerations should be given to how the plant might be laid out for future upgrades, and how new
infrastructure components can fit into the existing plant and mesh with future plans for the facility. A new offline
equalization tank is currently being constructed at the CVWPCC to handle peak flows to the treatment plant, and
this should be incorporated into future planning of conceptual layouts if possible. At the time of writing, a master
planning study is currently underway to determine the optimum plant layout for future expansions and upgrades for
the level of treatment identified.

Key considerations that have been identified for potential future upgrades and expansions of the CVWPCC are
summarized in Table 7-1.

Stage 1 and 2 Liquid Waste Management Plan WSP
Project No. 18P-00276-00 November 2022
Comox Valley Regional District Page 60



Table 7-1: CVWPCC Key Consideration Identification

KEY
CONSIDERATION

RISK

POTENTIAL MITIGATION OPTIONS

1. How is new —

infrastructure
integrated with the
existing plant?

By 2040 the existing infrastructure will be 60
years old. Condition assessments may find
that some of the assets are at the end of their
useful life and may not be in the plans for
future expansions to 2060.

The available head in the hydraulic profile is
limited and may limit options to avoid
pumping between unit processes.

The new equalization tank under construction
reduces the available area for construction of
other facilities in future.

Ensure new infrastructure can be used well
into the future.

Incorporate flow control options within plant
layout or allow for tie-in to future flow
control options to maintain equal division of
flows to multiple process units and allow
addition of future processes and upgrades.

Coordinate design of the new wastewater
conveyance infrastructure to provide as much
additional static head at the discharge to the
CVWPCC headworks; this will maximize
opportunities to maintain gravity flow
through the plant when new processes are
added in future.

2. How much longer —

can the existing
infrastructure be used?

The generally harsh conditions from HaS
exposure can erode concrete and mechanical
components in the headworks and primary
clarifiers. Re-use of these systems beyond
2040 may be limited and new facilities will
likely be required.

Condition assessments can be completed on
these components that outline faulty or weak
components, and repairs can be designed to
extend the life of the systems. This would be
included for aeration basins and secondary
clarifiers as well to maximize life beyond
2040.

3. What will the solids | —

handling components
look like in the future?

The wastewater treatment plant currently
hauls dewatered waste solids to a composting
facility. Changes in regulations, cost-benefit
analysis, and other factors can drive decisions
for future solids handling options such as
anaerobic digestion where biogas and energy
can be recovered.

The age of current solids handling equipment
might require refurbishment to ensure the
equipment will last until at least 2040.

Future space considerations for anaerobic
digestion with resource recovery (biogas,
fertilizer pellets) should be included when
developing future plant layouts. Digestion
could potentially be part of a future overall
solids handling system upgrade that could
enhance resource recovery, reduce loading on
the compost facility, and reduce the mass of
compost produced.

A condition assessment of structural and
mechanical components on the thickeners
(gravity and DAF units) and dewatering
centrifuges can provide insight into repairs
that may be needed to ensure the life of the
equipment will last until at least 2040, as the
components do have the capacity.

What are the —

geotechnical conditions
of the site and post-
disaster structural
considerations?

Building codes and the status of wastewater
facilities have become more stringent. New
infrastructure at wastewater treatment plants
now has to be “post-disaster”, which means
operable after a natural disaster, such as a
major earthquake.

Complete geotechnical assessments to
evaluate the ground conditions at the site in
light of the new regulations.

Complete a structural condition assessment to
review the existing infrastructure, expected
lifespan, and possible upgrades that may be
required to help the infrastructure meet post-
disaster requirements.

Stage 1 and 2 Liquid Waste Management Plan

Project No. 18P-00276-00
Comox Valley Regional District

WSP
November 2022
Page 61



KEY

CONSIDERATION RISK POTENTIAL MITIGATION OPTIONS
What are the odour — New infrastructure should not create — Include allowances for odour control
concerns? increased odours in the area measures in new infrastructure. The capacity

of the existing odour control system was not
reviewed for the LWMP.

7.5.3 OPTION 2 - PROVIDE SECONDARY TREATMENT WITH DISINFECTION FOR
ENTIRE FLOW

Option 2 is the base case scenario that will provide secondary treatment for the entire wastewater flow, as is
currently the case at the CVWPCC. (Note that Option 1 was not advanced from Stage 1 of the LWMP, since it
would represent a step down from current practice at the CVWPCC.)

A UV disinfection system is included, to disinfect the wastewater to not exceed 200 MPN/100 mL fecal coliform
concentration at the end of the outfall pipe. Based on the dilution modelling in the Initial Dilution Zone (IDZ), there
will be sufficient dilution at the edge of the IDZ to stay below the 14 MPN/100 mL requirement for protection of
shellfish.

A detailed condition assessment of some of the structures should be completed to fully assess the suitability of re-
using some of the existing plant infrastructure. In this base case, the following items were identified as requiring a
capacity increase to satisfy the flow and load projections to 2040:

PRELIMINARY TREATMENT

— Upgraded grit removal is required and will benefit the plant in several ways, including improved sludge
thickening in the primary clarifiers.
PRIMARY CLARIFIERS

— The existing primary clarifiers have adequate capacity to 2040.
AERATION BASINS

— There is not enough capacity in the existing three aeration basins to handle 2040 loads and a fourth aeration
basin is required (refer to the Memorandum contained in Appendix J for the capacity assessment).

— It was assumed that the existing blower room could be re-used and that there is currently sufficient blower
capacity in the existing system (refer to capacity assessment in Appendix J). Installing new, higher efficiency
blowers may be desired and would be evaluated in a pre-design of the next plant upgrade.

SECONDARY CLARIFIERS

— A fourth secondary clarifier is required and could be installed to the north of the existing clarifiers.

— A new flow splitting box should be installed to ensure equal flow to the four clarifiers, if determined feasible
during pre-design (this would add head loss within the plant hydraulic profile).
UV SYSTEM

— A new two-unit UV disinfection system would be installed outdoors; this was assumed to be a Trojan UV Signa
system with 96 UV lamps.

The items identified above depict a possible upgrade scenario for the CVWPCC to meet treatment objectives until
2040 and provide flexibility for expansion beyond 2040. Investigating the feasibility of various upgrade options and
scenarios, together with alternative treatment technologies, optimum plant layout, and a condition assessment of the
existing infrastructure, should be completed during a Master Plan or pre-design to confirm the recommended
approach, before beginning detailed design of the next plant upgrade.

Stage 1 and 2 Liquid Waste Management Plan WSP
Project No. 18P-00276-00 November 2022
Comox Valley Regional District Page 62



7.5.4 OPTION 3 - ADDITION OF ADVANCED TREATMENT FOR FLOWS UP TO
2XADWF

Option 3 includes the Option 2 components, plus the inclusion of disk filters for advanced treatment to produce a
higher quality effluent, i.e., consistently less than 10 mg/L TSS and BODs, and average TSS and BOD:s less than 5
mg/L, for flows up to 2xADWF. It is anticipated in this scenario that a type of flow control weir would be installed
to divert flows in excess of 2xADWF exiting secondary treatment around the disk filters and directly to UV
disinfection.

Four disk filter units were assumed, designed to handle the 2040 flows, which provides the required 75% process
reliability (redundancy) according to the MWR. The filters would be placed inside a building. Based on the size of
the disk filters required to handle flows up to 2xADWEF, the building size would be approximately 20 by 15 meters.
The building was sized to include the UV system, since the UV system has a generally small footprint and inclusion
of the UV system indoors would have many benefits at a minimal cost.

7.5.5 OPTION 4 — ADDITION OF ADVANCED TREATMENT FOR ENTIRE FLOW

Option 4 is the same as Option 3, except the disk filters would be sized for the entirety of the 2040 design flow
(62,000 m>/d). The disk filter system was assumed to include eight disk filters, each sized for 8,750 m3/d, providing
a redundant unit. The larger disk filter footprint would require a building approximately 20 by 20 meters, and would
also include the UV system. The UV system in this scenario would benefit from the disk filters located upstream,
since the suspended solids in the stream entering the disinfection system would be reduced; appropriate adjustments
were made to the design of the UV disinfection system.

7.5.6 OPTION 5—- RECLAIMED WATER FOR IN-PLANT USE

Option 5 was based on including reclaimed water use at the CVWPCC for equipment wash water and other non-
potable reuse applications. Reclaimed water standards are set-out in the provincial regulation (MWR) and are
classified by exposure potential to the public. Reclaimed water use within the treatment plant would need to meet
the lowest exposure potential standards as the reclaimed water would be controlled in the plant setting.

For low exposure potential, the MWR requires a maximum TSS and BODs concentration of 45 mg/L, disinfection to
200 MPN/100 mL, and maintaining a pH between 6.5 and 9. Additionally, the MWR requires the reclaimed water to
be chlorinated to have a minimum of 0.5 mg/L chlorine residual in the reclaimed water at the point of use.

The reclaimed water system was assumed to include a pressure filter to remove residual TSS, and a chlorination
system to maintain a residual of 0.5 mg/L total chlorine in the reclaimed water storage tank and distribution system.
There would be a reclaimed distribution pumping and piping network installed at the plant that would service the
various mechanical equipment, and/or onsite irrigation as appropriate.

Note that Option 5 is for including reclaimed water use under all treatment options and does not represent a stand-
alone option in terms of upgrading the CVWPCC. The design criteria for the reclaimed water system are shown in
Table 7-2. A detailed investigation into the wash water requirements for the reclaimed water system was not
included in the scope of work. However, based experience with using this size system at other wastewater treatment
plants, the system described in Table 7-2 would have sufficient capacity to service most equipment at the CVWPCC.

Stage 1 and 2 Liquid Waste Management Plan WSP
Project No. 18P-00276-00 November 2022
Comox Valley Regional District Page 63



Table 7-2: Reclaimed Water Design Criteria

CRITERIA

Capacity 50 m’/d

Pressure Filter Capacity (L/min) 100

Chlorine Dosing System Capacity (mL/min) 10-110

Distribution Pump Capacity (L/s) 5

Reclaimed Water Clearwell Tank (m?) 100 — 150

Chlorination Dosing 12% Sodium Hypochlorite @ 15 mg/L

The cost estimate shown in Table 7-3 would be for a system treating Option 2 secondary effluent to reclaimed water
standards. If disk filters are included and provide a higher quality effluent (Option 3 and 4), the reclaimed water
system overall cost could potentially be reduced by approximately $100,000 to $150,000.

Table 7-3: Option 5 Cost Summary

OPTION 5 - RECLAIMED WATER AMOUNT
Civil Works $24,000
Process Mechanical $130,000
Structural Components $180,000
Plumbing & HVAC $8,000
Electrical $68,000
General Requirements $109,000
Subtotal Option 5 Cost Estimate $519,000
Engineering (15%) $78,000
Contingency (30%) $179,000
Total Option 5 Cost Estimate $776,000
Estimated Annual O&M Addition $6,900
PV Annual O&M (20 years, 5% Discount Rate) $88,000
Total Net Present Value Option 5 $864,000

7.5.7 OUTFALL UPGRADE OPTIONS

The existing CVWPCC outfall was constructed in 1982. The onshore section of the outfall consists of 2,830 m of
900 mm diameter pre-stressed concrete pipe. The marine section is 2,825 m of 860 mm diameter steel pipe, encased
in 100 mm thick concrete in areas where it is not entrenched in the seabed. The multi-port diffuser is a 175 m long

Stage 1 and 2 Liquid Waste Management Plan WSP
Project No. 18P-00276-00 November 2022
Comox Valley Regional District Page 64



610 mm diameter steel pipe encased in concrete. The outfall has experienced capacity exceedances under gravity
flow conditions that have resulted in reliance on overflow basins and effluent pumping on an increasingly frequent
basis.

Several studies, summarized by ISL in 2016, have been completed over the past decade to assess the condition of the